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901-06-110-3002
1340901
1340902
1340910
1340912
1340903
1340909
901-01-060-3124
902-01-120-1034
1340915
1340900
1340916
902-01-120-1034
901-01-060-0609
1340914
901-01-060-0609

REF.

NG. PART NO. PESCRIPTION
1340913 Wire Grid
1340911 Lock Down - Right
1340906 Cross Bar - 24"
1340908 Panel - 12" x 24"
1340904 Frame - 12" x 24"
1340907 Panel - 12" x 12"
1340905 Cross Bar - 12"

#8 - 32 Rd Hd Self Tap Screw
Bracket

Plug

Tab - Lock Down

Lock Down - Left

Frame - 12" x 12"

Nylon Flat Washer

1/4-20 x 1 1/2" Hex Hd Cap Screw
1/4-20 Hex Nut

3/16" Acorn Nut

Tube

1/74-20 x 2 3/4" Hex Hd Cap Screw
1/4~-20 Hex Nut

5/16-18 x 1 1/2" Hex Hd Cap Screw
Mounting Arm

5/16-18 x 3/4" Hex Hd Cap Screw
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